
13

Drain Cleaning Machine K-40/K-40B

Ref. Catalog
No. No. Description

1 71837 Nose Piece
2 71882 Set Screw 1/4" - 20 x 1/2"
3 71842 Drum Front
4 68942 Clips (4)
5 47252 Gasket
6 71882 Set Screw
7 71847 Cable Torque Arm
8 68917 Drum Liner
9 68932 Drum Back

10 69542 Screw #10 - 32 x 1" (4)
*11 76775 Screw L.H. Thread

NOTE: Order parts by Catalog Number only. 
DO NOT order by Reference Number.

Drum Assembly

3

54

10
8

7

1

*11

9

2

6

Old Style AUTOFEED
Ref. Catalog
No. No. Description
– 71762 A-40G PF Guide 

Hose/AUTOFEED
1 71757 A-40G Guide Hose Assembly
2 72012 Bracket
3 84720 1/4" Flat Washer (2)
4 60075 1/4" Lock Washer (2)
5 73132 1/4" - 20 Hex Bolt (2)
6 68937 Pan Head Screw #10 -- 24 (4)
7 67962 A-39PF AUTOFEED

1

2

5

4
3

6

6

7




